



ANA LABORATORIES™

15-16-17, M.K. BROS. INDUSTRIAL ESTATE, JARI-MARI, KURLA ANDHERI ROAD, MUMBAI - 400 072.
 PHONE: 2851 1072, 2851 2923, 2859 1726, 2859 1727
 E-MAIL: info@analaboratories.co.in • Website: www.analaboratories.co.in



Reg. No. IN/QMS22/0511
 ISO 9001:2008
 Certificate No. 14/GGCS/09/378

CERTIFICATE OF ANALYSIS

REPORT OF TEST OR ANALYSIS BY GOVT. APPROVED INSTITUTION (LIC No. TL / 16 & AYU-02)
 ISO/IEC 17025:2005 NABL ACCREDITED. CERTIFICATE NO. T-1907

NAME AND ADDRESS OF MANUFACTURE / SENDER			REPORT NUMBER		
SONIC CHEMICALS GALA NO.21, VAISHALI DIAMOND ARCH-II, Y. T. ROAD, MHATRE WADI, DAHISAR (WEST), MUMBAI - 400068 MAHARASHTRA			16/K/324		
			DATE OF RECEIPT		DATE OF ANALYSIS
			30/11/2016		02/12/2016
NAME OF SAMPLE		SAMPLE NOT DRAWN BY ANA LABORATORIES		BATCH NO.	
SATOL GLASS CLEANER CONCENTRATE [CONS]-S3				NA	
ANALYSIS REQUIRED	FOR ARSENIC, LEAD, MERCURY, CADMIUM, SILVER TEST ONLY				
ORIGINAL MANUFACTURER'S NAME			MFG. LICENCE NO.		REFERENCE NO.
SONIC CHEMICALS			-N.A.-		SC/ANA/16/398
QUANTITY	1 X 1 KG		DATE OF MFG.	NA	DATE OF EXPIRY
					18 MONTHS

RESULTS OF ANALYSIS AND PROTOCOLS OF TEST APPLIED

Sr.No.	Test	Result of Analysis		
1.	Description	Blue coloured liquid.		
2.	Heavy metals			
Sr.No	Test	Method	Limit	Result of Analysis
i.	Arsenic	ICP-OES	Max. 1 ppm	0.14 ppm
ii.	Lead	ICP-OES	Max. 10 ppm	0.29 ppm
iii.	Mercury	ICP-OES	Max. 1 ppm	0.18 ppm
iv.	Cadmium	ICP-OES	Max. 0.3 ppm	0.01 ppm
v.	Silver	ICP-OES	-	0.12 ppm
Remark : Heavy metals are within permissible limits.				

IS OF STANDARD QUALITY

OPINION IN THE OPINION OF THE UNDERSIGNED THE SAMPLE REFERRED TO ABOVE
 AS DEFINED IN THE ACT AND THE RULES THEREUNDER FOR THE REASONS GIVEN BELOW
ABOVE PERFORMED TESTS COMPLY